



## Test Report

No. 4889102TX-01

Date: March 16, 2022

Page 4 of 10

### Surface Flammability of Carpets and Rugs

16 CFR Part 1630 - FF1-70/16 CFR Part 1631- FF2-70 – 10/26/2007 Edition

#### Test Criterion:

A specimen passes the test if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame at any point.

Sample ID: Endurance Royal	Original State	
	PASS	FAIL
1	Pass	--
2	Pass	--
3	Pass	--
4	Pass	--
5	Pass	--
6	Pass	--
7	Pass	--
8	Pass	--
<b>Totals:</b>	<b>8</b>	<b>0</b>

#### Requirements:

At least 7 of the 8 specimens must meet the above criterion.

**Conclusion:** The submitted sample was found to **meet** the criteria of 16 CFR Part 1630 FF1-70/16 CFR Part 1631 FF2-70 – 10/26/2007 Edition, when tested in their original state.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. And for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a **maximum** of 60 days only.